
MKTG 1909  DEXTER-DISTRIBUTION.COM  |  1-877-973-3632

TRAILER PARTS & ACCESSORIES

TRAILER PARTS PRO RUNNING GEAR AND 
SUSPENSION STORE KIT

Part# SK-RGSUSP
*Shelving not included

by

BRAKE PARTSBRAKE PARTS

TOWINGTOWINGELECTRICALELECTRICAL

JACKS/COUPLERSJACKS/COUPLERS

HARDWAREHARDWARE

RUNNING GEARRUNNING GEAR

Check the color code to find your part quick and easy.

•	 Features the most popular trailer 
hardware and accessories for repair, 
including:

•	 Oil Caps
•	 Grease/Dust Caps
•	 Oil Seals
•	 Bearings
•	 Bearing Protectors
•	 Shackle Bolts
•	 Shackle Straps
•	 U-Bolts

by

BRAKE PARTSBRAKE PARTS

TOWINGTOWINGELECTRICALELECTRICAL

JACKS/COUPLERSJACKS/COUPLERS

HARDWAREHARDWARE

RUNNING GEARRUNNING GEAR

Check the color code to find your part quick and easy.

FREE Trailer Parts Pro Headercard
(with Purchase of Store Kit)

by



TRAILER PARTS PRO RUNNING GEAR AND SUSPENSION STORE KIT

Part # Ref # Description Qty
SK-RGSUSP Store Kit, Trailer Parts Pro Running Gear and Suspension

ROW 1 - LEFT TO RIGHT

BK2-100 128641 Bearing Kit, 15123 Outer and 25580 Inner Bearings with Race, 10-36 Seal, 2.250 Seal I.D. 2

BK2-100 128641 Bearing Kit, 15123 Outer and 25580 Inner Bearings with Race, 10-36 Seal, 2.250 Seal I.D. 2

RG06-090 157740 10-10 Double Lip Seals, 3.376” O.D., 2.125” I.D. (Qty 2) 3

RG06-010 157700 12192TB Double Lip Seals, 1.979” O.D., 1.250” I.D. (Qty 2) 4

RG04-010 150900 Grease Cap Plug, For EZ Lube Grease Caps (Qty 2) 2

RG04-270 150955 Oil Cap Kit, Dexter 9K-10KGD 2-Piece Hub/Drum, 10K-15K 2

RG04-300 150957 Oil Cap Kit, Dexter 9K-10KGD 1-Piece Hub/Drum 2

ROW 2 - LEFT TO RIGHT

BK1-150 128621 Bearing Kit, 1.063” BTR Spindle, L44649 Outer/Inner Bearing with Race, 10-60 Seal, 1.500 Seal I.D. 2

RG06-050 157720 10-19 Double Lip Seals, 2.565” O.D., 1.719” I.D. (Qty 2) 4

RG06-070 157730 10-36 Double Lip Seals, 3.376” O.D., 2.25” I.D. (Qty 2) 4

RG06-020 157710 10-60 Double Lip Seals, 1.987” O.D., 1.5” I.D. (Qty 2) 2

RG05-100 163140 1”-14 Spindle Nut Kit, with Retainer, Dexter Standard & EZ Lube (Qty 2) 3

RG05-060 163120 1”-14 Spindle Nut Kit, with Tang Washer, Old Style EZ Lube (Qty 2) 3

RG05-080 163130 1”-14 Spindle Nut Kit, with Plain Washer and Cotter Pin (Qty 2) 3

RG04-230 150940 Oil Cap Kit, Dexter 6K-9K (8 Bolt) 2

RG04-340 150954 Oil Cap Kit, Lippert 10K-16K, Clear Lexan 2

ROW 3 - LEFT TO RIGHT

BK1-100 128611 Bearing Kit, 1” BT8 Spindle, L44643 Outer/Inner Bearing with Race, 1.249 Seal I.D. 4

BK5-100 128690 Bearing Kit, 9K-10GD Axles 387A/25580 Bearings, Oil 2

BK4-150 128893 Bearing Kit, 8K Axles 25580/02475 Bearings, Oil 2

BK3-100 128662 Bearing Kit, 15123 Outer and 25580 Inner Bearings with Race, 10-36 Seal, 2.250 Seal I.D. 2

BK3-200 128684 Bearing Kit, 14125A Outer and 25580 Inner Bearings with Race, 10-36 Seal, 2.250 Seal I.D. 2

RG04-100 150925 Grease Cap, 2.72” O.D. Drive In (Qty 2) 2

RG04-060 150915 Grease Cap, 2.44” O.D. Drive In (Qty 2) 2

RG04-020 150905 Grease Cap, 1.986” O.D. Drive In (Qty 2) 2

ROW 4 - LEFT TO RIGHT

BK3-300 128704 Bearing Kit, LM67048 Outer and 25580 Inner Bearings with Race, 10-36 Seal, 2.250 Seal I.D. 2

BK2-500 128644 Bearing Kit, UFP 3.2/3.7K Axles L44649/L68149 Bearings 2

RG07-040 414001 1.98” Bearing Protectors, 2” O.D. with Covers, 1 Pair 3

SP04-021 094505 Shackle Bolts with Nut & Zerk, 9/16”x3” (Qty 4) 2

SP03-240 101585 Shackle Strap, 2-5/8” Hole Centers, Zinc (Qty 4) 2

SP03-220 101580 Shackle Strap, 2-1/4” Hole Centers, Zinc (Qty 4) 2

SP03-260 101590 Shackle Strap, 3-1/8” Hole Centers, Zinc (Qty 4) 2

RG04-080 150920 Grease Cap, 2.44” O.D. EZ Lube Drive In with Plug (Qty 2) 2

RG04-040 150910 Grease Cap, 1.986” O.D. EZ Lube Drive In with Plug (Qty 2) 2

ROW 5 - LEFT TO RIGHT

SP05-060 103730 Nylon Bushing, 9/16” I.D., 3/4” O.D., 1-3/4” Long (Qty 6) 2

SP05-040 103720 Nylon Bushing, 9/16” I.D., 11/16” O.D., 2” Long (Qty 8) 2

SP05-080 103740 Nylon Bushing, 9/16” I.D., 1-5/16” O.D., 2” Long (Qty 4) 2

SP04-051 094515 Equalizer Bolt & Nut with Zerk, Cotter Pin, 3/4”x3-1/2” (Qty 2) 2

SP04-040 094510 Shackle Bolts with Nuts for 2” Spring, 9/16”x3-1/2” (Qty 4) 2

SP04-060 094520 Equalizer Bolt & Nut with Cotter Pin, 7/8”x4-11/16” 2

SP04-080 094530 Equalizer Bolt & Nut with Zerk Pressed In, 7/8”x4-11/16” 2

RG04-120 150930 Grease Cap, 2.72” O.D. EZ Lube Drive In with Plug (Qty 2) 2

BOTTOM SHELF - LEFT TO RIGHT

SP01-100 071085 U-Bolt Kit, 3-1/2” Round Axle, 9/16”x8” U-Bolts (Qty 2) 2

SP01-080 071080 U-Bolt Kit, 3” Round Axle, 9/16”x7-1/4” U-Bolts (Qty 2) 2

SP01-040 071060 U-Bolt Kit, 2-3/8” Round Axle, 1/2”x5-1/2” U-Bolts (Qty 2) 2

SP01-060 071070 U-Bolt Kit, 3” Round Axle, 1/2”x7” U-Bolts (Qty 2) 2

SP01-120 071090 U-Bolt Kit, 1-1/2” Square Axle, 1/2”x5” U-Bolts (Qty 2) 2

SP01-140 071100 U-Bolt Kit, 1-3/4” Square Axle, 9/16”x5” U-Bolts (Qty 2) 2

SP01-160 071110 U-Bolt Kit, 2” Square Axle, 9/16”x5-3/4” (Qty 2) 2

SP01-020 071050 U-Bolt Kit, 1-3/4” Round Axle, 3/8”x4-1/4” U-Bolts (Qty 2) 2

MKTG 1909  DEXTER-DISTRIBUTION.COM  |  1-877-973-3632


